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Therapeutic Ladder for Pemphigus Vulgaris

Oral prednisone: 1.0 mg/kg/day as an initial dose (usually 60 mg/day) (1)
Aggressive treatment
Immunosuppressive agents in combination with oral prednisone:

Azathioprine 2—-4 mg/kg/day (usually 100 to 300 mg/day) (1)

Cyclophosphamide 1-3 mg/kg/day (usually 50 to 200 mg/day) (2)

Mycophenolate mofetil 2-3 g/day (2)

Cyclosporine 5 mg/kg/day (2)

Pulse methylprednisolone 1 g/day over a period of 2-3 hours for 3-5 consecutive days (2)
Methotrexate 7.5—20 mg/week (3)

Pulse cyclophosphamide 50 mg/kg/day u 4 days (3)

Plasmapheresis 1-2 times per week, at the onset (2)

High-dose [VIg 400 mg/kg/day for 5 consecutive days (2); may need to be repeated
Rituximab 375 mg/m2 once weekly for 4 weeks (2)

Extracorporeal photopheresis 2 days per month (3)

Topical treatment

Topical corticosteroids (1), especially Class | to localized persistent sites
Topical antibiotics (2)

Topical immunomodulators (e.g. cyclosporine, tacrolimus) (3)

Key to evidence-based support: (1) prospective controlled trial; (2) retrospective study or large case series; (3) small
case series or individual case reports.
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Treatment Algorithrm for Pemphigoid

Mild-to-moderate disease Moderate-to-severe disease
First-line First-line
topical clobetasol propionate bid prednisone (0.5-0.75 mg/kg/day)
Second-line * topical clobetasol propionate bid
tetracycline (1-2g divided bid) or * tetracycline/erythromycin/minocycline
erythromycin (400mg tid) or * nicotinamide (2g divided qid)
minocycline (50-100 mg/day) Second-line
* nicotinamide (2g divided qid) methotrexate 5 mg/week increasing by 2.5 mg/week
prednisone (0.5-0.75 mg/kg/day) azathioprine (administered according to TPMT levels)
Third-line mycophenolate mofetil (2-3g divided bid)
methotrexate, azathioprine, mycophenolate mofetil, dapsone, IVIg (2 g/kg/cycle)
IVlg Third-line
dapsone (50-100 mg/day)
chlorambucil (0.1 mg/kg/day)
cyclophosphamide (pulsed or oral)
leflunomide (20 mg/day)
plasmapheresis/photophoresis
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Imrmunosuppressive Therapy

A Cytotoxic drugs:

0 methotrexate

0 azathioprine (Imuran)

d cyclophosophamide (Cytoxan)

d chlorambucil (Leukeran):

d mycophenolate mofetil (CellCept)






